
City of Prosser, WA 
601 7th Street 

Prosser, WA 99350 
 

CITY COUNCIL 
REGULAR MEETING AGENDA 

7:00 P.M. 
TUESDAY, AUGUST 26, 2014 

 
 

1. CALL TO ORDER 
 
2. PLEDGE OF ALLEGIANCE 
 
3. ROLL CALL 
 
4. CITIZEN PARTICIPATION 
 
5. MAYOR AND CITY COUNCIL REPORTS AND COMMENTS 

 
a.) Wastewater Treatment Plant Outstanding Performance Award (Ian Laseke, 

Department of Ecology) ...................................................................................................... Page 3 
 

6. CONSENT AGENDA 
 

a. Approve Payment of Payroll Checks Nos. 600164 through 600166 in the Amount of 
$2,173.87 and Direct Deposits in the Amount of $12,137.98, for the Period Ending 
August 15, 2014 ..................................................................................................................... Page 4 
[...]
Trans Date Type Acct# Chk # Claimant 

44 21 08/26/2014 Claims 1 11154 Gerald Sherman 

117 - 517 91 20 00 l - Personnel Benefits 

517 Employee Benefit Programs 

117 Employee Benefits:Secur,ity 

Signature 

An1ount Memo 

123.23 LEOFF 1 Rembursement 

123 .23 LEO FF 1 Rembursement 

123.23 

123.23 

-----Claims: 
123.23 

Date 

123.23 

150



CITY OF PROSSER, WASHINGT'""70~N---------, 

AGENDA BILL 
Agenda Title: Consideration of I Meeting Date: 
Professional Services Agreement I August 26, 2014 
between the City of Prosser and HLA, Regular Meeting 

· Inc., for the Wastewater Treatment 
Plant Upgrade Project and authorize 
the Mayor to sign the agreement. ' 

Contact Person: , Department: I Director: 

I Public Works I L.J. Da Corsi L.J. Da Corsi 
~c=o=s~t~o-f=P=ro=p~o-sa~l-:-"-c$~6~,7=2~5~,o~o~o'-"'---c.= 

Amount Budgeted: $2,550,000 Sewer Reserve Fund 
$4, 125,000 PWTF Loan 

Phone Number: 

(509) 786-23_3_2 ___, 
Account Number: 

J Name and Fund# 

I 
I Reviewed by Finance Department: 

~Attachments to Agenda Packet Item: 

I 1. Copy of the Agreement for Professional Services between HLA, Inc., and 
the City of Prosser (11 pages) 

2. Copy of Exhibit "A", Schedules of Rates 1/1/2014 - 12/31/2014, 1/1/2015-
j 12/31/2015, 1/1/2016 12/31/2016 . 

·, Summary Statement: 
The City of Prosser is in the preliminary stages of engineering, design, and 
environmental compliance studies, for the pending Wastewater Treatment Plant / 
Upgrade Project. , 

This project consists of several improvements to the treatment plant to correct 
deficiencies and meet current and future industrial and municipal demands. 
Scheduled major improvements are as follows: 

• Replace the aging, existing 150-foot trickle filter drive mechanism 
• Construct a third sequencing batch reactor (SBR) 
• Construct a new primary digester and convert the existing primary digester 

to a secondary digester 
• Construct a new fixed roof primary digester 
• Install a new rotary drum thickener 

151



!j Minor improvements include: 
Replace the existing headworks door with a larger door 

' Replace the plug valves within the SBR pump room 
j Replace the existing trickle filter supply pumps 

I
' The total cost of the project is $6,725,000. Funding for the project is through a 
, low interest loan from the Public Works Trust Fund Construction Loan Program in 
j the amount of $4, 175,000, and City of Prosser Sewer Reserve Fund in the 
, amount of $2,550,000. Construction is tentatively scheduled for 2015 with 
j completion late in 2016. 

II. In order to move forward with preliminary engineering, environmental reviews, ij 

scope of work development, etc., an agreement, approved by the City Council, 
! with the City's engineering consulting firm is necessary to do this work. J 

~nsistent with or Comparison to: ' 

. Previous infrastructure improvement project engineering agreements requiring 
[ Council approval. 

' Recommended City Council Action/Suggested Motion: 

Approve the Professional Services Agreement between the City of Prosser and · 
HLA, Inc., for the Wastewater Treatment Plant Upgrade Project and authorize the . ' 
Mayor to sign the agreement. .. . .. -J 

I 
Reviewed by Depa. rtm. ent Reviewed by City 1 · Approved by Mayor: ' 
Directo. r.: .I\, \ 1,,y}V .. ' Attorney: fl 
. 't--V' 1'-'r"'·. . ~ I r~ll)Js,,_ 

Date: I Date: ~A 
c-=~~--=~~~~~~-r~~-

T od a y' s Date: Revision Number/Date: 

· ., I ·· ··· ( ., · ·I I Date: b 1 1.f ,}· .ru! ·; 

File Name and Path: 

August 8, 2014 

152



AGREEMENT FOR PROFESSIONAL SERVICES 

City of Prosser 
Wastewater Treatment Plant Improvements 

HLA Project No. 14084 

THIS AGREEMENT entered into this day of , 2014, by the CITY OF 
PROSSER, 601 7TH Street, Prosser, WA 99350, hereinafter called the CITY, and HUIBREGTSE, 
LOUMAN ASSOCIATES, INC., 2803 River Road, Yakima, WA 98902, hereinafter called the 
CONSULTANT. 

WHEREAS, the CITY and the CONSUL TANT are desirous of entering into a contract to formalize their 
relationship; and 

WHEREAS, the CITY has received funding from the Washington State Department of Commerce 
(COMMERCE), Public Works Board, Public Works Trust Fund (PWTF) Construction Loan Program, Loan 
No. PC12-951-068, for completion of the Wastewater Treatment Plant Improvements; and 

WHEREAS, it would be beneficial to the CITY to utilize the CONSUL TANT as an independent entity to 
accomplish the Scope of Work as set forth herein and such endeavor would tend to best accomplish the 
objectives of the local project; 

NOW, THEREFORE, in consideration of the mutual promises, covenants and provisions contained 
herein, and the mutual benefits to be derived therefrom, the parties hereto agree as follows: 

1. ENGAGEMENT OF CONSULTANT: The CITY, acting pursuant to its vested authority, does 
hereby hire the CONSUL TANT and the CONSUL TANT agrees to perform professional 
engineering and surveying services, as requested by the CITY, in connection with the proposed 
Wastewater Treatment Plant Improvements (PROJECT). The City Council of the City of Prosser 
at its meeting of , 2014, authorized the Mayor to sign this Agreement for 
Professional Services. Mayor Paul Warden, or designated representative, will act as the liaison 
for the CITY and Mr. Jeffrey T. Louman, PE, will act as liaison for the CONSULTANT for 
administration of this Agreement. This Agreement for Professional Services can only be amended 
or revised by the written agreement of both parties. 

The relationship of the CONSUL TANT to the CITY shall be that of an independent consultant 
rendering professional services. The CONSUL TANT shall have no authority to execute contracts 
or to make commitments on behalf of the CITY and nothing contained herein shall be deemed to 
create the relationship of employer and employee or principal and agent between the CITY and 
the CONSUL TANT. 

2. CHARACTER AND EXTENT OF SERVICES: The CONSUL TANT shall perform certain 
professional engineering and surveying services for the PROJECT described as follows: 

Project Description 

Loadings to the City of Prosser wastewater treatment plant have exceeded the design criteria for 
biochemical oxygen demand (BOD), specified in Appendix A, Section S4.A of the CITY's National 
Pollutant Discharge Elimination System (NPDES) Waste Discharge Permit, issued by the 
Washington State Department of Ecology (WDOE) in May 2012. Excess BOD loadings can lead 
to pass-through of untreated BOD and to increased solids created during the treatment process 
that will not be removed and can be discharged in the effluent. Consequently, increased loadings 
cause effluent violations. The loadings to the treatment plant are heavily influenced by the food 
process industries and wineries within the CITY, which rely upon having adequate wastewater 
treatment plant capacity available to not restrict their production. 

G.\Conlracts & Task Orders\Prosser\2014-07 -28 Prosser WNTP Improvements APS.docx - 1 -

153



The biosolids treatment system of the CITY's wastewater treatment plant is inadequate and 
inefficient. This deficiency was identified in the 1997 Wastewater Facility Plan. Treatment process 
solids are generated at the primary clarifier, intermediate clarifier, and sequencing batch reactors 
(SBRs). These solids are treated in a dual process. Solids from the primary and intermediate 
clarifiers are comingled and sent to a primary anaerobic digester where they receive treatment to 
Class B standards and are suitable for land application. However, solids from the SBRs are sent 
to an undersized aerobic holding tank that does not have adequate holding time to reliably meet 
Class B standards, requiring these solids to be dewatered and hauled to sludge drying beds for 
further treatment, increasing treatment costs. 

Treatment plant reliability and redundancy is compromised by a trickling filter drive mechanism 
and secondary digesters that have reached the end of their useful life, and the lack of a third SBR 
tank to allow for process redundancy, or to take one tank out of service for routine maintenance 
and repairs. Both existing SBR tanks must be in operation at all times to meet effluent limits. 

To the extent that project funding is available, the following treatment plant improvements will be 
made to correct these deficiencies and to meet current and future industrial and municipal 
demands: 

• Replace the existing 150-foot trickling filter drive mechanism with a new rotary flow distributor 
with upper bearing drive. This improvement will replace an old, outdated, and unreliable piece 
of equipment, increase BOD treatment capacity through better flow distribution to the rock 
media, and improve process performance and flexibility with the ability to vary wastewater 
flow rates to the filter. BOD treatment capacity will be increased from 6,750 lbs/day to 
approximately 9,300 lbs/day. 

• Construct a third tank to the sequencing batch reactor (SBR) treatment system, including a 
new blower building for the third tank, and all piping, valves, and other modifications to 
operate a three-tank SBR system. This improvement will increase BOD capacity through 
addition of tank volume and aeration. Process redundancy will be improved by adding the 
third tank and process flexibility will be increased by allowing for adjustable treatment times. 
Treatment plant hydraulic capacity will be increased from 1.8 MGD to 2.7 MGD. 

• Convert the existing primary digester to a secondary digester and demolish the existing 
secondary digesters, which will eliminate the old, cracked, and deteriorated structures. 

• Construct a new fixed roof primary digester to provide anaerobic digestion of all treatment 
process solids, eliminating the need for drying bed treatment. 

• Install a rotary drum thickener in a new building, including supply and discharge sludge 
pumps, and associated piping, to improve the solids concentrations delivered to the primary 
digester from the existing aerobic holding tank. 

Other improvements will include: 

• Replace the existing door to the headworks building with a larger door to allow for 
maneuvering a standard sized grit receptacle. 

• Replace the plug valves within the SBR pump room with new plug valves. 

• Replace the existing trickling filter supply pumps. 

G:\Contracts & Task Orders\Prosser\2014-07 "28 Prosser WWfP Improvements APS.docx - 2 -

154



Professional engineering and surveying services for the PROJECT shall include, but not 
necessarily be limited to, the following items of work: 

Phase 1 - Environmental Compliance 

A. Assist CITY with cultural and historical resource review process (Section 106 or 
Executive Order 05-05) as required by the funding agency, including preparation of an 
Archaeological Resource Survey. 

B. Assist CITY with State Environmental Review Process (SERP) requirements, including 
preparation of a SEPA checklist for transmittal to lead agency for review and action. An 
Environmental Impact Statement (EIS) is not anticipated to be required for this 
PROJECT. Should it be determined that an EIS must be prepared, it will be added as a 
separate and additional phase of work. 

Phase 2 - Project Administration 

A. Assist CITY with financial and construction management requirements of funding agency. 
B. Assist the CITY with securing approval of such governmental authorities as have 

jurisdiction over design criteria applicable to the PROJECT. 
C. Monitor the construction contractor's compliance with State and Federal labor standards. 
D. Assist CITY with funding agency reimbursement process. 
E. Assist CITY with funding agency project closeout process. 

Phase 3 - Engineering Design and Final Plans Specifications and Estimate 

A. Perform the field investigations necessary to design the identified improvements. 
B. Conduct a topographic survey of project area, as required to complete design, plans, and 

specificat'lons. 
C. Prepare preliminary design plans for review and discussion with City staff. 
D. On the basis of approved preliminary plans, perform the final design, and prepare 

complete plans and specifications for bid call on the proposed work, as authorized by the 
CITY. 

E. Prepare sequence of construction, construction quality assurance plan, request for 
construction-related bypass, and other documents required for agency approval of 
construction plans and specifications. 

F. Submit construction plans, specifications, cost estimates, and preliminary construction 
schedule for agency review and approval. 

G. Furnish forty (40) copies of the final plans and specifications for bidding. 
H. Answer and supply such information as is requested by prospective bidders. 
I. Prepare and issue addenda, if necessary. 
J. Prepare Engineer's Estimate of construction cost. 
K. Attend bid opening and participate in the bid opening and evaluation process. 
L. Prepare tabulation of all bids received by the City and review bidder's qualifications. 
M. Make recommendation to the City of construction contract award to the lowest 

responsible bidder. 

Phase 4 - Services During Construction 

A. Furnish a qualified resident engineer who shall make construction observations and be 
on the job site at all times that significant work is in progress, whose duty shall be to 
provide surveillance of project construction for substantial compliance with plans and 
specifications. 

B. Prepare and file progress reports on the PROJECT with the CITY and provide monthly 
progress estimates to the CITY. 

C. Consult and advise the CITY during construction and rnake a final report of the 
completed work. 

D. Monitor the construction contractor's compliance with State labor standards. 
E. Review Contractor's submission of samples and shop drawings, where applicable. 
F. Recommend progress payments for the construction contractor to the CITY. 
G. Prepare and submit proposed contract change orders when applicable. 

G·\Contracts & Task Orders\Prosser'l2014-07 -28 Prosser \NWTP Improvements APS.docx - 3 -

155



H. Prepare draft operation and maintenance manual for agency review. 
I. Prepare final operation and maintenance manual for agency approval. 
J. Assist with initial start-up of the new treatment process. 
K. Prepare and furnish reproducible record drawings of all completed work from as-built 

drawings furnished by the CITY's construction contractor. 
L. Participate in the 11th month warranty inspection and make recommendations to 

construction contractor for warranty work that needs to be addressed. 

3. ITEMS TO BE FURNISHED AND RESPONSIBILITY OF CITY: The CITY will provide or perform 
the following: 

A Provide full information as to CITY requirements of the PROJECT. 
B. Assist the CONSUL TANT by placing at his disposal all available information pertinent to 

the site of the PROJECT including previous reports, drawings, plats, surveys, utility 
records, and any other data relative to design and construction of the PROJECT. 

C. Examine all studies, reports, sketches, estimates, specifications, drawings, proposals, 
and other documents presented by the CONSUL TANT and render in writing decisions 
pertaining thereto within a reasonable time so as not to delay the work of the 
CONSUL TANT. 

D. Obtain approval of all governmental authorities having jurisdiction over the PROJECT 
and such approvals and consents from such other individuals or bodies as may be 
necessary for completion of the PROJECT. 

E. Pay the cost of publishing environmental review documents. 
F. Advertise for hearings and proposals for bidders, open the proposals at the appointed 

time and place, and pay for all costs incidental thereto. 

4. COMPLETION TIMES: The services called for under the various phases of Section 2 of this 
Agreement shall be completed as follows: 

Phase 1 - Environmental Compliance 

Environmental and cultural resource review and compliance information shall be prepared and 
submitted to the controlling authority/authorities within 60 calendar days after the date of 